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Reference No. FSRC-049/65

28 FACULTY OF ENGINEERING
7/» % CHULALONGKORN UNIVERSITY
FIRE SAFETY RESEARCH CENTER

TYPE OF TEST : DETERMINATION OF THE FIRE RESISTANCE OF NON-LOADBEARING Table 1. The airborne sound transmission-loss (TL) for each individual 1/3 octave band
ELEMENTS OF CONSTRUCTION center frequency and STC rating of test panel
TESTSPECIMEN  : ECO ALPHA GYPSUM BLOCK ) . Test panel: Double layer of the Eco Alpha Gypsum Block wall
The specimen is & 3 m x 3 m veriical construction comprising 90 mm x 400 mm x 600 mm with Silent Pro 330 (40 kg/tm?, 50 mm of thickness
aypsum blocks. The specimen was installed on a 3 m x 3 m steel testing frame. Alpha el i
Block adhesive was used to seal the joints between the blocks with  thickness of 2-3 mm. Gilnts bk Tine . _
The details of the specimen are shown in Appendix C. The specimen was provided and o e gegr‘\:ﬂ“‘;gﬁ""s“””'c'“ Co,, Lud.
installed by the client. =S5y e 7:{5;“ &
CLIENT :  Black Tiger Material Construction Co., Ltd Temperature: 27°c
29 Moo 9 Wangnggiu, Dong Charoen o~ G
Phichit 66210, Thailand Relative huiinidity: 6054
DATE OF TEST : December 11,2022 Frequency TL
TEST MACHINE : Largescale vertical fumace (Fire Tester III) at the Fire Safety Research Center (Hz) (dB)
(FSRC), Department of Civil Engineering, Chulalongkorn University ( Thailand). The T
furnace is capable of producing a standard temperature-time relationship according to 45
BS 476 Part 20: 1987. 160 45
TEST METHOD : The testing procedures follow the British Standard BS 476: Fire tests on building 200 43
materials and structures 250 47
BS 476 Part 20: 1987: Method for of the fire resistance of elements of 315 43
construction general principles) o
BS 476 Part 22: 1987: Methods for determination of the fire resistance of non- A 41
loadbearing elements of construction Section 5: Determination of the fire resistance of 500 38
partitions. 630 39
TEST RESULTS : The non-loadbearing element of construction described above has the fire resistance 800 44
of each criterion for the period stated: 1000 46
(The test results are good only for the specimen tested.) 1250 50
. . 1600
Criterla | Hire Reshtance Remarks 2000 :z
The test was terminated by the client. The average and the maximum 2500 56
Y 3
Insulation 4:00 temperatures of the unexposed face of the specimen did not exceed 3150 57
140°C and 180°C, respectively, above the initial mean value of 20°C g
The test was terminated by the client. During the test, all integrity 54
Integrity 4:00 criteria were fulfilled (no sustzined flaming and no through gap such
that the 6 mm diameter gap gauge could penetrate). sTC ”
Date: December 23, 2022 Maximum Deficiency 8dB
Sum of Deficiency 27dB
AR —
'hanyawat Pothisiri)
IO () o R :
(Assoq Prof. By Tirawat Boonyatee)
On Behalf of FEXVil Engineering Department
Fire Safery Research Center, Faculty of Engineering, Chulalongkom University 2 -
Phayathai Road, Pathumwan, Bangkok 10330, Thailend, Tel: (662)251-8336 Fax: (662) 251-8337 <L report of Eco Alpha Gypsum Block wall 5
FM-LAB-04/02.01 (00)
Department of Civil Engineering
Referece No. BCai7 Page 1o 1 Faculty of Engineering
FACULTY OF ENGINEERING Ka: . "
/ CHULALONGKORN UNIVERSITY setsart University
ﬁ—":'a;‘.' COMPRESSIVE STRENGTH OF LIGHTWEIGHT CONCRETE BONDING STRENGTH
Wi e Tinod wimiiieo nouanindu i1in Due: nly . 20 For: Ut win Innod wnitien aouminti $1in i
T34 Ecospha gypsum block Tesadby: v/'/w“”“’mm;i\
Specimen description : BgBUFiI ¥R 9 2, ° (Prof. Dr. Kascm Choocharukul) Project : wiAnuNTI Eco Alpha Block Adhesive Powder prensy 2 _,;\
Testing machine:  Amslr No. 57726 (2on capacity)
v Sample : Eco Alpha Block Adhesive Powder
et resits ) ) ok [
(The st esults e good ony for those specimen tesied) e TR Blati 358 O
Py e = Taomae movis
No. 7% B T Spociameri @) Max. Load (kg) Crushing Strength (kg/em ) Remark
i o & o Taos 3 w
B on 02 [CH 0 [ 0 [y p—
B o7 B 506 Tz W B .
0 o 00 55 a0 6 Bl
B 519 920 02 N 1952 Gl
E Rverge E)
Additonsl remack T Eco s ypsm bock unounia
wiratnounn 2 Fpin
i Sangpeinga)
On Behaifor
Head of Civil Enginccring Deparment
w2
Sample #1
CHULALONGKORN UNIVERSITY Depsrtmentof Civil Engincerin, Fculy of Enginecig
Phayathai Rosd, Pathumwan, Bangkok 10330 Tel - 662) 2186567 Fax : (662) 2186567 Uttimate
Width (mm) Depth (mm) | Length (mm) | g | 20T O
No. it (mm) Load Remarks
9
Measure| Ave. [Measure| Ave. |Measure| Ave. Measure|  Ave. (kg)
90.18 7113 21372 1.55
1 90.10 90.04 7050 7028 27251 27268 17700 7.64 7.62 1425
89.85 69.20 271.70 7.68
NOTE : 1. CERTIFICATION APPLIED TO TEST SAMPLES ONLY. *
2. INFORMATION UNDER 'FOR,, 'PROJECT ARE 'SUPPLIED BY CLIENT. THESE ARE NOT CERTIFIED.
.3, NO ERASURES OR ALTERATIONS. RESULTS BELOW THIS LINE INVALID
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STONE WALL

150 cm.

150 cm.

60 cm.

150 cm.

60 cm.
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e 34q: EVA STONE

yula
60 x 150 x 2.5 cm.

dkun 2 k.

yula
60 x 150 x 8 cm.

dkun 2 kg.

yua
60 x 150 x 4 cm.

dhkan 2 kg.

150 cm.
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yuna
60 x 150 x 8.5 cm.

dikan 2 kg.

.

60 cm.

yula

60x140x 3.5cm.

dkan 2 kg.

L

60 cm.
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STONE VENEER

120 cm.

120 cm.

yula
60x 120 cm

ADIUKUY 2 mm.

60 cm.

yula
60x 120 cm

AIUKUT 2 mm.

120 cm.

yula
60x 120 cm

ADIUKUY 2 mm.

60 cm.
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MunubikUaw Gadong

120 cm.

120 cm.

yula
60x 120 cm

ADIUKUY 2 mm.

60 cm.

yula
60x 120 cm

AIUKUY 2 mMm.
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120 cm.

120 cm.
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280x120 cm
ADIUKUT 3 mm.

120 cm.

280 cm.

yula
280x 120 cm

AUKUT 3 mm.

120 cm.

280 cm.

yula
280x 120 cm

ADIUKUT 3 mm.

280 cm.
uuia
280x 120 cm

ADIUKUT 3 mm.

I
280 cm.
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- wlasvdlad (C -Line)
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- Gwuometu 120 x 180

5aq : 8UBU ua: fiber glass
a JUD
au1? :vunad'xe' (122cm. X183 cm. ku1 9 mm.)

UIHUM : 20 Kg.

183 cm
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